



SAMPLE NO.	PERCENT							
	MI	CU	FE	ZN	CO	P	CU	ZN
1-1	4.1	1.14	0.78	0.58	0.22	0.040	0.01	0.02
1-2	5.6	1.97	.99	2.07	.21	0.050	0.01	0.02
1-3	7.1	1.59	1.23	0.35	.23	.040	0.01	0.03
1-4	4.45	1.90	0.75	.80	.06	.048	0.01	0.03
1-5	3.3	0.90	.42	.21	.03	.048	0.01	0.03
2-1	11.45	1.57	2.31	.50	.67	.046	0.01	0.03
2-2	16.65	1.41	3.71	.15	.80	.046	0.01	0.04
2-3	11.45	1.93	2.56	.41	.40	.052	0.01	0.03
2-4	10.45	1.70	2.25	.18	.17	.046	0.01	0.03
2-5	6.50	1.52	1.27	.34	.16	.046	0.01	0.02
3-1	2.50	0.67	0.57	.92	.24	.056	0.01	0.02
184	14.75	1.69	3.03	.87	.26	0.039	0.01	0.04
3-2	6.15	0.90	1.23	0.60	0.35	.046	0.01	0.02
3-3	7.15	.80	1.81	.15	.38	.046	0.01	0.02
3-4	16.50	1.45	3.46	.19	.52	.044	0.01	0.03
3-5	7.70	0.80	1.63	.14	.19	.044	0.01	0.02
3-6	11.40	1.15	2.25	.30	.33	.040	0.01	0.03
3-7	2.50	0.84	0.56	.28	.01	.042	0.01	0.01
3-8	9.20	.80	1.80	.50	.03	.043	0.01	0.03

Analyses of special and composite samples, Artillery Peak Manganese Proj. 303-A.

3-C-19